



SGS TAIWAN Ltd.

LABORATORY TESTING CENTER

136-1 Wu Kung Road,
Wuku Ind. Zone, Taipei County
Taipei, Taiwan.

266, CHUNG HWA 2ND ROAD
San Min District
Kaohsiung, Taiwan.

Tel: (02)22993939, 22993279~81

Tel: (07)3230920

Fax: (02)22993227, 22993237, 22997857

Fax: (07)3215489

Test Report

Report No : HL40193/98/s1

Page : 2 of 2

14 : Arm Strength Test – Vertical – Static Pass

Tested to subclause 14.3 test procedures

--Apply 200 lb. functional load on arm for 1 minute and maintain until deflection is stabilized.

--Apply 200 lb. proof load and repeat above procedures.

Requirement : No structural failure or loss of serviceability.

15 : Arm Strength Test – Horizontal – Static Pass


Tested to subclause 15.3 test procedures

--Apply 100 lb. functional load at the most forward point of armrest for 1 minute and maintain until deflection is stabilized.

--Apply 150 lb. proof load and repeat above procedure.

Requirement : No structural failure or loss of serviceability.


Prepared and checked by


Signed for and on behalf of
SGS TAIWAN Ltd.

304744

Member of the SGS Group (Societe Generale de Surveillance)
See Reverse for Conditions

The report is not valid without an official stamp